
POIRIER, K., LOTFI, M., GARG, K., PATCHIGOLLA, K., ANTHONY, E.J., FAISAL, N.H., MULGUNDMATH, V., SAHITH, J.K., 
JADHAWAR, P., KOH, L., MOROSUK, T. and AL MHANNA, N. 2023. A comprehensive review of pre- and post-

treatment approaches to achieve sustainable desalination for different water streams. Desalination [online], 566, 
article 116944. Available from: https://doi.org/10.1016/j.desal.2023.116944  

 
 
 
 

This document was downloaded from 
https://openair.rgu.ac.uk 

A comprehensive review of pre- and post-
treatment approaches to achieve sustainable 

desalination for different water streams. 

POIRIER, K., LOTFI, M., GARG, K., PATCHIGOLLA, K., ANTHONY, E.J., 
FAISAL, N.H., MULGUNDMATH, V., SAHITH, J.K., JADHAWAR, P., KOH, 
[...]
distillation crystallisation; MED, multi-effect distillation; MF, micro-filtration; MLD, minimal liquid discharge; MLSS, mixed liquor suspended solids; MLVSS, mixed 
liquor volatile suspended solids; MSF, multi-stage flash; MVC, mechanical vapour compression; MVR, mechanical vapour recompression; NF, nano-filtration; NG, 
natural gas; NTU, nephelometric turbidity unit; OARO, osmotically assisted reverse osmosis; OD, osmosis distillation; ORC, organic Rankine cycle; PAC, powdered 
activated carbon; PAN, polyacrylonitrile; PE, polyethylene; PECH, polyepichlorohydrin; PES, polyether sulphone; PFAS, per- and polyfluoroalkyl substances; POME, 
palm oil mill effluent; PP, polypropylene; PS, polysulphone; PTC, parabolic trough collectors; PTFE, polytetrafluoroethylene; PV, photovoltaic; PVP, poly-
vinylpyrrolidone; PV/T, photovoltaic/thermal panels; PVDF, polyvinylidene fluoride; RO, reverse osmosis; SAGD, steam assisted gravity drainage; SCW, supercritical 
water; SCWD, supercritical water desalination; SDI, silt density index; SDS, sodium dodecyl sulphate; SEC, specific energy consumption; SED, selectrodialysis; SGMD, 
sweeping gas membrane distillation; SGPW, shale gas produced water; SIC, specific investment cost; SMHS, submerged membrane hybrid system; SMR, small 
modular reactor; sPPO, sulphonated poly(2,6-dimethyl-1,4-phenylene oxide); SWRO, seawater reverse osmosis; TBT, top brine temperature; TDS, total dissolved 
solids; TEP, transparent exopolymer particles; TOC, total organic carbon; TSP, tri‑sodium phosphate; TSS, total suspended solids; TVC, thermal vapour compression; 
UF, ultra-filtration; VCD, vapour compression distillation; VMD, vacuum membrane distillation; WAIV, wind-aided intensified evaporation; WGMD, water gap 
membrane distillation; WWTP, wastewater treatment plant; ZLD, zero liquid discharge. 

* Corresponding author at: Net Zero Industry Innovation Centre, Teesside University, Middlesbrough, Tees Valley TS1 3BX, UK. 
E-mail address: k.patchigolla@tees.ac.uk (K. Patchigolla).  

Contents lists available at ScienceDirect 

Desalination 

journal homepage: www.elsevier.com/locate/desal 

https://doi.org/10.1016/j.desal.2023.116944 
Received 6 July 2023; Received in revised form 21 August 2023; Accepted 22 August 2023   



Desalination 566 (2023) 116944

2

A R T I C L E  I N F O   

Keywords: 
Desalination 
Water 
Pre-treatment 
Post-treatment 
Zero liquid discharge 
Renewable energy 

A B S T R A C T   

Desalination is an energy intensive process requiring adequate pre- and post- treatment. The novelty of this paper 
is that it jointly reviews the technologies for pre-treatment, desalination and post-treatment and bridges the gap 
between them while comparing the treatment methods needed depending on the type of feed water including 
seawater, brackish water, municipal and industrial wastewater. Those different streams show wide variability, 
sometimes containing organics, oil or scaling precursors which require adequate treatment. Nowadays, mem-
brane pre-treatment methods have become promising alternatives to conventional pre-treatment techniques 
thanks to their flexibility. Hybrid desalination technologies have shown great potential in reducing energy 
consumption. Moreover, desalination plants produce large quantities of brines which require post-treatment to 
reduce environmental impacts. Current research on post-treatment is looking into recovering salts, metals and 
potable water from brines to achieve zero liquid discharge (ZLD). Thermal-based ZLD technologies are capable of 
extracting those resources while membrane-based ZLD methods are mostly limited to pre-concentration and 
water recovery due to fouling issues. Several studies have shown that ZLD systems can lower the cost of water 
and increase profitability if crystals and water are recovered and sold for additional revenue.   

1. Introduction 

Over 2 billion people live in regions affected by water stress with 
nearly 3.6 billion people experiencing water scarcity for at least one 
month per year. By 2050, this number is expected to increase to 4.8–5.7 
billion people as a result of population growth and climate change [1]. 
Improving water management is crucial to minimise water scarcity and 
achieve sustainability. Seawater desalination is a widely recognised 
solution to water scarcity because seawater is effectively an unlimited 
resource. By 2019, there were at least 15,906 desalination plants in 
operation worldwide, of which 48 % were in the Middle East and North 
Africa. The global production from desalination plants is about 95 
million m3/day of freshwater and 142 million m3/day of brines [2]. The 
different pre-treatment technologies are categorised as conventional and 
novel methods. Conventional methods usually involve filtration tech-
niques and chemical dosing while novel methods include membranes. 
The most widespread desalination technologies are reverse osmosis 
(RO) and multi-stage flash (MSF) but other technologies such as multi- 
effect distillation (MED), membrane distillation (MD) and forward 
osmosis (FO) are gaining attention [2,3]. The management of brines is a 
major issue in desalination plants as traditional practices include brine 
discharge back to the sea which causes major environmental impacts on 
aquatic ecosystems [4]. ZLD processes aim at utilising brines to recover 
additional water as well as valuable salts which can be sold to various 
industries and including the construction sector. This approach is 
deemed to be sustainable by avoiding brine discharge and recovering 
valuable resources for additional revenue [5,6]. However, most of the 
ZLD technologies face several challenges and require further develop-
ment for industrial applications. To our knowledge, no other paper has 
reviewed the link between the pre-treatment, desalination and post- 
treatment methods, nor their applications to different water streams, 
which is therefore the aim of this comprehensive review, which bridges 
the gap between those processes by considering the feed water quality to 
provide an overview of the current trends. Researchers are looking into 
sustainable and carbon neutral desalination using renewable energies 
like solar, geothermal or wind, and through the integration of ZLD which 
aims at the recovery of minerals to achieve a circular economy where 
brines are treated as a resource instead of waste. 

2. Challenges of waste water streams 

Desalination is commonly applied to seawater or brackish water 
because those are abundant and are often the only source of water in 
regions such as Middle Eastern and North African countries. But other 
water sources that are considered as waste can be used to recover water 
such as textile effluents, flue gas desulphurisation brine, produced water 
from oil and gas industries, dairy wastewater, municipal wastewater, 
and brines from desalination industries. Table 1 shows the average 

composition of the different water streams considered here. Recovering 
water from waste streams is sustainable because it produces valuable 
water that can be reused by the industries that produced them, or even 
agriculture and communities, which reduces their water consumption, 
while avoiding discharge into natural water bodies. The composition of 
those streams will define the selection of the appropriate pre-treatment 
method to avoid scaling and fouling issues. The presence of Mg, Ca, 
chlorine, oil, grease, dyes may prevent the use of certain pre-treatment 
methods, especially membrane technologies, and may require conven-
tional pre-treatment. 

3. Importance of pre-treatment technologies before desalination 

An efficient pre-treatment system is the backbone of any desalination 
technology. Pre-treatment of the feed water is required to reduce 
turbidity and the concentration of microorganisms, colloids, dissolved 
organics and inorganics, TDS, silt density index (SDI), and any pollutant 
to acceptable levels for the subsequent process. The commercially 
available pre-treatment methods can be broadly categorised as con-
ventional and membrane-based methods. Conventional processes 
include physical methods such as sedimentation and filtration; biolog-
ical methods such as aeration and bio-reactors; chemical methods such 
as coagulation, flocculation and chlorination; and disinfection methods 
[17]. 

Pre-treatment depends on the composition of the water and the type 
of desalination system. Desalination processes are sensitive to various 
contaminants, notably, scaling precursors. In complex cases, pre- 
treatment construction may reach as much as 10–20 % of the total 
desalination plant capital cost. Typically, the pre-treatment must ach-
ieve SDI < 3–5, turbidity <0.2–0.5 NTU, zeta potential >− 30 V, total 
organic carbon (TOC) < 2–3 ppm, soluble organic matter <1 ppm, oil 
and grease <0.1–0.5 ppm and bacterial count <106 CFU/mL. To avoid 
membrane fouling, it must achieve Fe2+ < 2 ppm, Fe3+ < 0.05 ppm, 
Mn2+ < 0.1 ppm and oxidised manganese forms <0.02 ppm. High 
turbidity above 50 NTU may lead to fouling and usually requires 
filtration and dissolved air floatation (DAF). TOC above 2–3 ppm can 
promote biofouling. Silica content >20 ppm can accelerate fouling, 
chlorine content >0.01 ppm can damage RO membranes and oil content 
>0.02 ppm can accelerate organic fouling. Finally, feed temperature <
12 ◦C increases energy use while above 35 ◦C facilitates mineral scaling 
and biofouling and operating above 45 ◦C can permanently damage RO 
membranes [18]. 

There are different types of fouling including scaling, particulate 
fouling, biofouling, and organic fouling. Scaling refers to the precipita-
tion of inorganic salts. Scalants will normally precipitate when the ionic 
product exceeds its solubility product. The desalination process leads to 
the graduate concentration of ions in solution through water withdrawal 
resulting in increased ionic product and higher risk of precipitation. 

K. Poirier et al.                                                                                                                                                                                                                                  



Desalination 566 (2023) 116944

3

Anti-scalants are commonly dosed to the feed water to keep the con-
centration below the scale limit. Water recovery is usually limited to a 
maximum brine concentration of 60,000–70,000 ppm TDS after which 
scaling occurs. This usually corresponds to 40 % water recovery [19,20]. 

Feed waters can be contaminated with suspended and colloidal 
particles such as clay. They can cause particulate fouling by deposition 
and agglomeration onto surfaces like membrane pores causing clogging. 
Their presence is monitored by the SDI (measure of the risk of colloidal 
and particle fouling), water turbidity, and particle counts. Usually, over 
90 % of seawater particle foulants are larger than 1 μm. To prevent 
colloidal fouling, membrane manufacturers usually recommend a SDI <
4. Surface water after conventional pre-treatment has a SDI between 2 
and 4 while that of aquifer water is usually below 1. Seawater and 
brackish water can have a SDI of up to 200 depending on the location 
[19,20]. 

Biofouling refers to the accumulation of microorganisms like bacte-
ria or algae onto surfaces. The biofouling potential depends on many 

factors including concentration and speciation of the microorganisms, 
biodegradable compounds, composition of nutrients and temperatures. 
Over time, a thick biofouling cake forms leading to considerable 
permeate flow resistance, flux reduction, increased operating pressure, 
membrane telescoping and membrane damage. Biofouling is prevented 
by disinfection [19,20]. 

Feed water streams like surface waters, municipal and industrial 
wastewater normally contain dissolved organics like humic substances, 
oil or grease which can cause organic fouling which can be monitored by 
the TOC. Organic contaminants adsorb on surfaces and lead to a decline 
in permeability and flux. The presence of colloidal matter in addition to 
organics can lead to the formation of a thick foulant layer. The TOC of 
surface waters varies between 0.5 and 20 mg/L. Pre-treatment is 
necessary when exceeding 3 mg/L TOC or if the concentration of oil and 
grease is above 0.1 mg/L. Organic fouling is usually prevented by clar-
ification or activated carbon [19,20]. 

A mapping of the different processes used in the desalination 

Table 1 
Average composition of the different water streams considered in this study [7–16].  

Parameter Seawater Brackish 
water 

Brine from 
seawater 
desalination 

Brine from 
brackish 
water 
desalination 

Textile 
effluents 

Flue gas 
desulphurisation 
brine 

Produced water 
from oil and gas 
industries 

Dairy 
wastewater 

Municipal 
wastewater 

TDS (ppm) 15,000–45,000 1000–15,000 50,000–82,000 7500–22,000 1500–50,000 5000–50,000 5000–400,000 8000–120,000 600–4000 
T (◦C) 10–30 10–30 25–60 25–60 35–45     
pH 6.5–8.5 6.5–7.7 6.4–7.0 7.5–7.7 6–10 7 5.18–8.9 7.3–7.6  
COD (mg/ 

L)     
150–12,000 705–745  800–3200 740 

BOD (mg/ 
L)     

80–6000   152–773 350 

TSS (mg/ 
L)     

15–8000    450 

Oil and 
grease 
(mg/L)     

10–30     

Cl− (mg/ 
L) 

16,476–27,098 670–2674 30,500–35,000 2933–5413 200–6000 5270–8820 36–238,534  188–600 

NO3
− (mg/ 

L) 
2.2–3.3 4.8–416.3 3–3.4 15.9–47.2 <5    7.85–13.5 

PO4
3− (mg/ 

L) 
<0.1    <10   66.5–190  

SO4
2− (mg/ 

L) 
1325–3700 265–1329 3931–4602 756–2444 600–1000 493–111,020 <15,000 20.8–222.4 75.7–504 

HCO3
−

(mg/L) 
100–140 133–678 117–125 347–753    915–3776  

Na+ (mg/ 
L) 

9290–15,850 498–1310 15,100–17,700 1170–3190 45–7000 191–2170 400–126,775 46–177 136–1213 

Ca2+ (mg/ 
L) 

320–636 48–263 617–760 173–1180 5.65–2379 969–3389 4–52,920 68–288 53.5–212 

K+ (mg/L) 210–661 11–300 767–950 34.1–84.5 30–50   11.7–93.6 0.15–7.20 
Mg2+

(mg/L) 
742–2300 79–245 2150-2660 311–644 4.39–210 411–910    

Sr2+ (mg/ 
L) 

4.56–13 3.73–5.05 7.2–11.5 10.7–21.1      

SiO2 (mg/ 
L) 

1–15.04 32.3–70 1.1–19.9 82.8–164.1 <10     

F− (mg/L) 0.6–1.8 <11.1 0.9–2.3 0.1–1.6 <10 54–58    
Zn2+ (mg/ 

L) 
<0.5 <0.05 <0.5 0.05–0.07 <10  6.3–17.4   

Ni2+ (mg/ 
L)     

<10  2.7–9.5   

Mn2+

(mg/L) 
<0.06 <0.5 <0.07 <0.05 <10  1.4–8.1   

Fe2+ (mg/ 
L) 

<0.27 <28.9 <0.37 0.05–0.08 <10  0.1–0.5 <10  

Cu2+ (mg/ 
L) 

<0.5 <0.05 <0.5 <0.05 <10  0.3–2.7   

Cr (mg/L) <0.5 <0.26 <0.5 <0.12      
B (mg/L)  0.21   <10  5–95   
As (mg/L)  <0.005   <10  0.17–0.9   
Li+ (mg/L) 0.17  0.29    4.6–572    

K. Poirier et al.                                                                                                                                                                                                                                  



Desalination 566 (2023) 116944

4

industry is presented in Fig. 1 to illustrate the different pre- and post- 
treatment options applied to the different water sources. There are 
different possible paths for each stream, especially with hybrid tech-
nologies, but the most common ones are reported to give an overview. 
Streams containing sludge, organic matter and high BOD and COD, like 
dairy wastewater, are usually pre-treated similarly to municipal waste-
water using biological sludge treatment methods [21]. 

Conventional pre-treatment methods include disinfection, clarifica-
tion and media filtration. Typically, clarification is used to reduce 
turbidity below 0.5–1 NTU with a target of 0.2 NTU for drinking water 
[1]. Filtration methods are used to reduce TDS concentration. Novel pre- 
treatment methods include membrane techniques using micro-filtration 
(MF), ultra-filtration (UF), nano-filtration (NF), electrically conductive 
membranes and membrane bio-reactors (MBR). Membrane systems are 
very sensitive to fouling/scaling and thus require adequate pre- 

treatment steps. This increases the life expectancy of membranes 
which are expensive to replace [22,23]. 

3.1. Removal of microorganisms 
[...]
lination plants in the world are listed in Table 9. Most of these plants 
utilise combined power cycles for co-production of water and electricity 
using fossil fuels. 

RO is a pressure-driven hyper filtration method that removes con-
taminants with a molecular weight above 150–250 Da [95]. It is also 
employed to purify different fluids including glycol and ethanol, 
rejecting other ions and contaminants preventing them from passing 
through the membrane [17]. The operating pressure depends on the 
salinity of the feed water which varies from 10 to 28 bar for brackish 
water and 54–83 bar for seawater [161]. The average electrical specific 
energy consumption (SEC) of RO is 0.6–4 kWhe/m3 for brackish water 
RO (BWRO) and 2–6 kWhe/m3 for SWRO [162]. Water recovery is on 
average 45 % but reduces when using highly saline water sources with 
salinities up to 40,000 ppm, yielding recovery efficiency below 30 % for 
feeds such as the Red Sea, Mediterranean Sea and the Persian Gulf, while 
BWRO plants can achieve 75–85 % water recovery [163]. Large-scale 
RO plants use energy recovery devices to recover mechanical energy 

from brines to increase efficiency up to 95 %. Due to its modular design, 
RO has a wide range of capacities and can be applied for small to large 
systems and achieves the lowest levelised cost of water (LCOW) around 
0.26–0.70 $/m3 on average for traditional systems that use fossil fuels 
[6,164]. RO membranes are particularly sensitive to chlorine and 
membrane scaling as well as pH, oxidizers, organics, algae and bacteria 
which damage the membranes. The salinity limit of RO is typically 
70,000–75,000 ppm, above which membrane scaling can happen 
[6,165]. The most significant factors in RO desalination are the sub-
stantial electricity requirements for pumping seawater at high pressure 
and capital costs [166]. Improvements to reduce RO energy consump-
tion by employing a ‘batch’ technique are also under consideration 
[167]. 

MSF is regularly used for seawater desalination due to its simplicity 
and reliability and can operate with up to 40 stages but modern systems 
usually consist of 19–28 stages. A typical MSF unit can produce up to 
75,000 m3/day [5]. More stages increase efficiency but also investment 
costs. In the Middle East and North Africa, MSF and RO desalination 
plants seize about 40 % each of the desalination market. MSF plants 
usually operate at TBT of 90–120 ◦C. Higher temperature tends to in-
crease the efficiency but accelerates scaling. The thermal SEC of MSF 
varies between 69.4 and 83.3 kWhth/m3 and the electrical SEC between 
3.5 and 5 kWhe/m3. But the thermal SEC can be reduced to 44.4–47.2 
kWhth/m3 via cogeneration [5]. The typical gained output ratio (GOR) 
for MSF is 8 but is limited to 11 due to the lack of latent heat recovery 
[5,6]. MSF is still a common process but there is now a clear tendency 
towards MED and RO. The average LCOW of traditional MSF powered by 
fossil fuels is 0.56–1.75 $/m3 [6,164]. 

MED is similar to MSF but utilises direct latent heat recovery from 
the produced vapour to the next evaporator to reduce energy need. 
Increasing the number of effects reduces energy consumption. The 
typical number of effects ranges from 8 to 16 with usually 8 effects being 
the most cost-effective. A typical MED unit can produce up to 30,000 
m3/day. A small temperature difference between 3 and 5 ◦C is necessary 
between each effect to allow heat transfer. The average TBT of MED is 
65–70 ◦C because operating at higher temperature increases fouling 
risks. The TBT can also be as low as 55 ◦C to allow the use of cheap waste 
heat. MED has gained attention because of its better thermal perfor-
mance than MSF [168,169]. The thermal SEC varies between 41.7 and 
61.1 kWhth/m3 but can be reduced to 27.8 kWhth/m3 through cogene-
ration. The electrical SEC varies between 0.5 and 2.5 kWhe/m3 [5]. 
Evaporator configurations include vertical climbing film tube, rising 
film vertical tube, or horizontal tube falling film and process configu-
rations include forward, backward, or parallel flow [168]. The average 

Fig. 11. Conventional pre-treatment system adapted and reprinted from [24] with permission from Elsevier.  

K. Poirier et al.                                                                                                                                                                                                                                  



Desalination 566 (2023) 116944

15

LCOW of traditional MED powered by fossil fuels is 0.52–1.10 $/m3 

[6,164]. 
VCD is often combined with MED systems to increase efficiency. VCD 

methods include mechanical vapour compression (MVC), which is 
electrically driven, and TVC, which uses a steam ejector. MVC and TVC 
are applicable to small and medium scale systems between 100 and 
30,000 m3/day. MVC units operate in single stage with capacities 
ranging from 100 to 3000 m3/day, while TVC can operate in several 
stages to reach higher capacities of 10,000–30,000 m3/day [170]. The 
average total equivalent electrical SEC varies between 10 and 55.6 
kWhe/m3 [5,170]. It is a compact technology that can be designed to be 
portable but requires high capital and operating costs because steam 
compressors are expensive and sensible to corrosion. Scaling and 
corrosion are serious concerns because the evaporators are directly 
exposed to the feed water [168,171]. The average LCOW of a typical 
MED-TVC system powered by fossil fuels is 1.12–1.50 $/m3 [164]. 
Table 10 summarises the advantages and disadvantages of each desali-
nation technology. 

4.2. Non-conventional desalination 

HDH is suited for small-scale and decentralised applications 
[172,173]. Here, HDH achieves low efficiency leading to low water 
production [174]. Although HDH operates with low-grade energy, it is 
currently not cost-competitive. A HDH set-up consists of a humidifier, 
dehumidifier and heater. Air is heated and humidified by the hot water 

received from a heat source, and then dehumidified in a large surface 
condenser. The hybridisation of HDH systems with other desalination 
technologies leads to reducing the LCOW [175]. The most commonly 
used dehumidifiers are flat-plate and finned-tube heat exchangers 
[191]. Recently, the application of solar HDH to a greenhouse has been 
tested as a novel self-sufficient system to reduce water and energy 
consumption [192]. 

FM uses the principle of removing water by freezing it out from salts 
as ice crystals. Ice crystals formed under the appropriate conditions can 
be very pure. The general interest in FM comes from the much lower 
latent heat of fusion of ice of 333 kJ/kg compared to the latent heat of 
evaporation of water of 2500 kJ/kg at 100 ◦C. Energy requirement can 
be theoretically reduced by 75–90 % [177]. However, FM is currently 
not commercial because of the cost and complications of refrigeration 
systems and the need for freshwater to wash the crystals prior to melting 
[178]. In general, FM units consist of a pre-cooler, a crystalliser to 
crystallise up to 15 % of the mass, and a filter. The feed water can be pre- 
cooled in a heat exchanger using the cold product or brine to lower the 
required energy of the heat pump [179]. 

MD is an emerging thermal desalination technology where separa-
tion is enabled via evaporation through a membrane. Vapour passes 
through using the pressure difference across a membrane caused by the 
temperature difference between each side [180–182]. The different MD 
configurations include sweeping gas (SGMD), direct contact (DCMD), 
vacuum (VMD), air gap (AGMD) and water gap (WGMD). DCMD is the 
most studied because it achieves low overall heat transfer resistance, 

Table 7 
Advantages and disadvantages of the conventional pre-treatment methods [18–20,23–26,35,38,43].  

Pre-treatment process Advantages Limitations 

Chlorination  - Odour reduction.  
- Kills microorganisms and bacteria effectively.  

- Polyamide RO membranes are damaged by chlorine.  
- The use of chlorination is accompanied by the formation of carcinogenic 

dibutyl phthalate.  
- Poor effectiveness of chlorine in deactivating protozoa and endospores. 

Ozonation  - No increase in produced sludge.  
- Removes both colour and organics.  
- Non-toxic.  

- Higher energy consumption and cost. 

Ultrasound  - Free-chemical technique.  
- Ability to be used with high suspended solid solutions.  

- Costly.  
- Cooling required. 

Ultraviolet light  - Cost-effective.  
- Simple to implement.  
- Effectiveness in deactivating process.  

- Mutagenic risks.  
- Low performance on light-screened water.  
- Breaks down large organic matter into organic acids promoting biofilm 

formation. 
Anti-scalants  - Effective for scale inhibition on RO membranes.  - In case of overdose, biofouling of RO membranes may happen. 
Clarification  - Organic, colloidal, and biofouling control.  

- Provides significant improvements in the removal of colloidal and 
particulate matter.  

- When overdosed, can cause detrimental effects on RO membrane.  
- Carcinogenic potential of the monomers used for the synthesis of synthetic 

organic coagulants. 
DAF  - Cost-effective.  

- If optimized, algae cells can be removed up to 99.9 %.  
- Non-optimisation may lead to frequent chemical cleaning of RO membranes.  
- Fouling on cartridge filters requires replacement every 2–8 weeks.  
- Scraper problem caused by lack of feed water. 

Media filtration  - High filtration rates and long filtration runs.  
- Filters suspended solids.  
- Pressure filters for small SWRO plants are space efficient and easier to 

install.  

- Sensitive to feed water changes.  
- Not effective for inhibiting organic and biofouling.  
- Oil contamination and algal blooms can cause the permeate SDI to vary. 

Activated carbon 
filtration  

- Use a variety of different cheap materials.  
- Large adsorption range.  
- Reduces residual chlorine level.  
- Easy backwash cleaning.  

- Smaller adsorption range than UF and NF.  

Table 8 
Comparison of conventional and membrane pre-treatment techniques [18].  

Parameter Conventional pre-treatment Membrane pre-treatment 

Capital cost Competitive with membrane pre-treatment. High but potential for development leads to cost reduction. 
Carbon footprint High. Low (about 30–60 % of the conventional methods). 
Energy need Low. High due to applied pressure. 
Chemical cost High due to chemical separation. Low due to membrane separation. 
Treated water quality Varying quality: 

SDI < 4 for 90 % of the time 
Turbidity <1.0 NTU. 

Reliable quality: 
SDI < 2.5 for near 100 % of the time 
Turbidity <0.1 NTU.  

K. Poirier et al.                                                                                                                                                                                                                                  



Desalination 566 (2023) 116944

16

however it has a high conductive heat transfer which increases thermal 
energy loss [183]. In AGMD, an impermeable film is used between the 
two flows which increases heat recovery, while the use of vacuum in 
VMD increases mass transfer. MD normally operates between 30 and 
80 ◦C [165]. Here, the main limitations include membrane wetting and 
scaling which reduce flow and currently limit applications to small and 
lab scales. MD desalination plants can achieve a LCOW varying between 
0.26 and 130 $/m3 depending on the size and the configurations [193]. 
It was shown that using waste heat as the energy source for a MD process 
with a capacity of 30,000 m3/day can lower the LCOW from 2.2 $/m3 to 
0.66 $/m3 [193,194]. Alternatively, osmosis distillation (OD) is a new 
type of MD technology that uses a concentrated saline solution as a draw 
solution containing LiBr or CaCl2. However, this technology requires 
additional energy to regenerate the draw solution [6]. 

ED/EDR uses cation and anion selective membranes to separate 
charged ions using direct current. Unlike other desalination methods, ED 
is only capable of removing ions. Produced water from ED systems needs 
only limited post-treatment, typically chlorination. In general, ED has a 
high recovery rate and can remove 75–98 % of TDS. EDR is a similar 
process, except that the cation and anion periodically reverse due to 
alternative current. The polarity is reversed 4 times per hour, which 
creates a cleaning mechanism. Due to the feed water circulation and 
alternating polarity, EDR has a higher recovery rate up to 94 %. EDR 
requires little labour and the maintenance costs are generally low, but 
the energy consumption is proportional to the salinity level which limits 
its commercial application to low salinity streams. ED/EDR is best used 
in treating brackish water with TDS up to 4000 ppm and is not 

economical for higher TDS concentrations. For low salinity levels 
<2500 ppm, the SEC ranges between 0.7 and 2.5 kWhe/m3, and between 
2500 and 5000 ppm, the SEC varies between 2.64 and 5.5 kWhe/m3 

[170]. Yaqub and Lee [165] also reported SEC values between 7 and 15 
kWhe/m3 and sometimes up to 850 kWhe/m3 for highly saline feeds 
containing around 100,000 ppm. An electrical SEC between 20 and 40 
kWhe/m3 was also reported alongside a water cost of 5–10 $/m3 [5]. 

FO is a pressure-driven membrane process that uses a salty draw 
solution that transfers ions away from the feed water using the osmotic 
pressure difference across a semipermeable membrane [188]. The 
increasing attention on FO is mainly due to its potential to achieve high 
rejection for a wide range of contaminants without the need to apply 
hydraulic pressure for separation. As such, FO may compare favourably 
to pressure-driven processes such as RO in that it may have lower de-
mand on electrical energy, and potentially less foulant compaction since 
no hydraulic pressure is applied [86,186]. The need for development of 
high-performance FO membranes, the selection of appropriate draw 
solutions, and the integration of a cost-effective post-treatment for 
regeneration of the draw solution are challenges for FO. Recent progress 
on the use of FO membranes to remove metals like boron and other 
hazardous substances from feed waters potentially allows the produc-
tion of high-quality water [188]. The electrical SEC of FO varies between 
6.8 and 16.7 kWhe/m3 and the average cost of water is 0.64 $/m3 [5]. 

4.3. Techno-economic feasibility case studies 

Many countries are looking into powering desalination plants with 
renewable energy resources such as solar, wind and geothermal or 
through the use of combined cycles for the co-production of water and 
electricity [195]. If renewable energy sources are not used for the pro-
duction of freshwater, desalination has the potential to increase reliance 
on fossil fuels, increase greenhouse gas (GHG) emissions, and exacerbate 
climate change. Utilizing renewable energy is expanding thanks to 
technological advancements, falling equipment costs, and rising 
awareness of the environmental issues caused by fossil fuels [196]. 
Water and energy legislators should choose different methods to meet 
the needs based on the local potentials by paying attention to the 
desalination processes and power systems since there are numerous 
conventional desalination methods supported by various types of 
renewable energy technologies worldwide [197,198]. Arid regions can 
occasionally employ concentrated solar energy for thermal desalination 
or electricity produced by PV plants for membrane desalination systems. 
Intermittency is undoubtedly the biggest issue with employing renew-
able energy sources, however this issue may be resolved by utilising 
energy storage systems or combining them with other renewable en-
ergies. Geothermal energy however has the advantage of continuous 

Table 9 
Largest desalination plants in the world above 500,000 m3/day of freshwater production capacity [156–160].  